## **TEST CERTIFICATE**

Certificate number: TC-J0403

Client: Liang Chew Hardware Pte Ltd

133 Kitchener Road Singapore 208517

**Product:** Multistrand Poly-Propylene Nylon Rope Netting

Brand / Model: Norika / RCSN

**Detail:** Manhole Opening (mm): 600 x 600

Specification: Load Test

Test Report: 2423260-OYC

## Summary

A sample of product submitted was tested and found to comply with the test requirements of the above standard(s).

Head, Certification
Singapore Test Lab Pte Ltd

Date of Original Issue: Date of Last Revision: Date of Expiry:

27 March 2024 - 26 March 2026

This Certificate is part of the listed full report(s) and should be read in conjunction with it. This Certificate remains the property of Singapore Test Lab Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the Terms and Conditions of Singapore Test Lab Pte Ltd.



